Note: 2 mil polyethylene film was used for the Static Air Pressure Test, it is the opinion
of the undersigned that it had no influence on the results of the test.

Technicians: Keith Owen

Samuel Poplin
Keith Owen Jr.

Observers-
Keith Owen, Ashley Poplin / ATL

Keith Owen Jr., Samuel Poplin/ ATL

David W. Johnson, P.E.
Shawn Guthrie / Carriage House Doors

Keith Owen, Lab Director
American Test Lab, Inc.
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Certificate of Independence: The witnessing engineer has no equity/ownership interest
In American Test Lab of North Carolina, Carriage House Doors or their parts vendors.
Witnessing engineer is in complete compliance of Florida Statue 9B-72, Section 72.110

Disclaimer:

ATL and its staff have no equity/ownership interest in any product tested or installed.
This test report was prepared by American Test Lab, North (ATL) for the exclusive use
of the above named client; it does not constitute certification of this product. The results
are for that particular specimen tested and does not imply the quality of similar or
identical products manufactured or installed from specifications identical to the tested
product. ATL is a testing lab and assumes that all information provided by the client is
accurate and does not guarantee or warranty any product tested or installed. This
report may not be reproduced except in full, and only under expressed permission from
American Test Lab or Carriage House Doors. Reproduced reports in hard copy must be
labeled "Copy".
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